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METHOD: ASTM A 370, Sandard Tensile Testing of Steel .
Ty Product s . . L |

REPCRT OF. TEST
1.0 | NTRCDUCT1 ON

1.1 Applied Research Laboratories was retai ned by Accon
Inc., to determne the tensile properties of several
boat cleats.  The test specinens were to be tested in
both of two directions (axis). . .

2.2 This Test Program was authorized through the Wrk
‘Authorization Form signed by Mr.. ohn Czipri,
President, on January 31, 1989. ,,

2.0 TEST SAMPLES

2.1 The client submtted a total of twelve (12) boat cl eat
sanples for the test program Sx (6) sanples
measured six (6) inches in Tength while the other six
(6) sanples were eight (8) inches in |ength.

Each sanpl e was nmarked with a sample Nunber 1, 2, 3,
4, 5 or 6 of 6 for the 6 inch or 3 inch sanples for
I dentification purposes during testing.

The sanples submtted for testing were polished stain-
steel wunits. The units were unique in that the rope
attachnent section dropped into the boat deck when not

I N use.

3.0  TEST METHIS

3.1 Testing was conducted in _ accordance wth the
rocedures outlined in ASTM A-370, "Standard Tensile

esting of Steel Products.”
ARL was instructed to test the sanples as follows:
Three (3? 6-inch cleats forward (x) axis

'_II'_r%ree (33 6éi'nCthI|%S fsi devvaé/s (y) axis
ree -inch cleats

- (3) orward (x) axis y
Ag * mutual

Three (3) B-inch cleatsg ei Aawawe (vl _axig

protection (O chents, (M publie M| curseives, ol re0Ors are submitted ss the confidential property of clents, and suthorization for publicstion of sute-
mentl, conclumons of extracts from of regarding our reports * reasTved pandging Our witten sporoval. Our reOMS S00lY only (o the Fandards Or proCEdures On-
(2 the sampiels) tasted and/or repechons mede. Unisss otherwaa specified, the IM matt*immmnuim:nmdln
guaiitisn of the lot from which e sampie was taken Or Of spperently identical at sivsier Droducts of Matanais.
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32 Three sanples fromeach unit (6inch or 8 inch) would

be tested on the (x) axis and three on the axi s.
Each test sanple was individually attached t0 a.heavy
steel ARL test fixture usi nﬂ four (4) 1/4-20 bolts
with nuts provided by the client. The test was
conducted with the cleat in an extended position. A
heavy duty cable was attached to the cleat for the
pul ling reaction.

A calibrated Rhiele test instrunent with a capacity of
60,000 pounds was used to performthe tensile pulls.

3.3 The test was to continue until a failure occurred to
either a) the cross bar under the cleat; or b) sone of
the bolts failed in the testing.
4.0 RESULTS
4.1 The fol | ow n% results were recorded when testing three
sanples of the 6 inch cleats on the (x) axis.
SAMPLE NO  TENSILE . REMARKS
> (in 1bs)
2 of 6 11, 400 (O ossbar on back
° . br oke.
4 of 6 11, 360 Q ossbar on back
broke.
5-0f 6 12, 200 Q ossbar on back
br oke.
4.2 The follow n% results were recorded when testing three
sanples of the 6 inch cleats on the (y) axis.
SAMPLE NO TENS LE REMARKS
(in lbs)
1 of 6 13, 500 Two bolts failed.
3 of 6 13,550 Two bolts failed.
6 of 6 13, 250 Two bolts failed.
- o
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4.3 The follow ng results were recorded when testing three
sanpl es of the 8 inch cleats on the (x) axis.

}
SAMPLE NO TENSI LE o REVARKS ’
(in lbs)
|
1of 6 10, 520 - - - Two bolts failed. |
5 of 6 12, 500 Two bolts failed, .
6o 6 11, 720 Two bolts failed.

sanpl es of t 8 inch cleats on the (y) axis.

SAMPLE NO 8 TENS LE o« RENARKS

(in lbs)
2 of 6 7,660 Two bolts fail ed.
3 of 6 8, 800 Qne bolt failed.
4 of 6 11, 400 Two bolts fail ed.

4.4  The follow nﬁ results were recorded when testing three )
e

l

|

|

|

4.5 The results pertain only to the sanples tested and nay
: not be indicative of on-goi ng producti on.

END G- REPCRT

Revi ened by: ' Report by:
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an V. Sukert = Robert W Low, P.E.
(~ Director of Engineering Manager, Physical Test
Depart nent

This report, in whole or in part, may not be
reproduced for advertising purposes w thout the

prior witten consent of Applied Research
Laboratories.
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